

GAS COMPANY OF NEW MEXICO
REPORT OF BTU TEST RESULTS

TO: DEKALB ENERGY (213)

REF: FEDERAL 29 33
9453
NORTHWEST NEW MEXICO (70)

DATE OF THIS TEST: 1/24/90
DATE OF LAST TEST: 11/11/88
TEST FREQUENCY: NOT SPECIFIED

RESULTS: SPECIFIC GRAVITY: 0.6677
BTU/CF @ 14.73/60F/DRY: 1154.7

	MOL %	G. P. M.
CARBON DIOXIDE	0.275	0.0000
NITROGEN	1.707	0.0000
METHANE	85.780	0.0000
ETHANE	6.500	1.7390
PROPANE	3.482	0.9590
ISOBUTANE	0.808	0.2640
N-BUTANE	0.815	0.2570
ISOPENTANE	0.313	0.1140
N-PENTANE	0.166	0.0600
HEXANE +	0.172	0.0700
	-----	-----
TOTAL	100.018	3.4630